

Plug Master Industrial.Co.,Ltd

Latch Testing Result

Description: 8P8C-R Shielded w/Insert

P/N#: P8-009

Date: 2013.4.30

Frequency: 60 times/minute

Weight:500g

Latch Height Standard 2.77 ± 0.1

R e s u l t s	模穴	Testing 500 Times	Testing 1000 Times	Testing 1500 Times	Testing 2000 Times
	1	2.763	2.733	2.732	2.729
	2	2.775	2.723	2.780	2.721
	3	2.787	2.731	2.729	2.725
	4	2.780	2.730	2.726	2.724
	5	2.780	2.726	2.724	2.715
	6	2.768	2.735	2.722	2.720
	7	2.798	2.737	2.722	2.713
	8	2.803	2.771	2.754	2.745

Result: PASS--No breakage is found. Latch height meets the standard.

Approved By: Jason Yu

Verified By: Chris Zhou

Made By: Ray Huang Date: 2013.4.30